21” Rear Bagging Self-Propelled Rotary Mower
Model: 2103B

Use: Grass Catcher (see page 31)
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21” Rear Bagging Self-Propelied Rotary Mower

Model: 21-2181F
Use: Grass Catcher (see page 31)

Ref. JCPenney Supplier Ref. JCPenney Suppller
No. Part No. Part No. Description No. Peart No. Part No. Description
1 1324-5063 013722 Housing-21" 56 1302-0714 152181 Screw-Phillips, Bail Retaining
2 1304-0845 024604 Cover Assembly-Pinion 57 1277-8221 152405 Bolt-Carriage 3/8-16 x 3/4
3 1277-7975 030338 Blade-21" 58 1302-2884 156182 Washer-Plastic
4 1324-5071 051623 Control-Wheel Drive w/Cable 59 1277-8247 152421 Washer-Spring
5 1324-5089 051532 Cable-Engine Control 60 1324-5030 157255 Bolt-Blade
6 1302-2876 051169 Control-Throttle w/Cable 61 1302-0862 152371 Eyebolt-Rope Guide
7 1244-0152 071100 Handle-Folding 62 1277-8254 152637 Spacer-Catcher Latch
8 1277-7991 071449 Yoke-Handle 63 1324-5048 153874 Bolt-1/4-20 x 2 1/4 Hex
9 1277-8007 090589 Plate-Back, Height Adjuster 64 1277-8262 152686 Spacer-Front Wheel
10 1302-2850 091033 Whee! Arm Assy 65 1277-8270 153643 Bolt-Shoulder, Height Adjuster
11 13062-2835 156919 Lockwasher 3/8 HD Split 66 1277-7744 153890 Eyebolt-Cable End
12 1277-8031 102640 Hoop-Catcher Bag 67 1302-2868 156158 Bolt-Shoulder, Rear Wheel
13 1277-8049 105825 Baffle-Front 68 1302-2900 160838 Bag Grass Catcher
14 1286-1654 106005 Washer-Blade 69 1277-7918 170142 Sprocket-Drive 8 Teeth
15 1277-8056 106450 Frame-Grass Catcher 70 1277-8304 310151 Nut-Hex 5/16-18 Nylok
16 1324-4983 097162 Bracket-Handle RH 71 1302-1704 450345 Bolt-Blade
17 1324-4991 087170 Bracket-Handle LH 72 1300-2555 314096 Pin-Roll 3/16 x 1-1/4
18 1304-0837 109546 Bracket-Grass Catcher 73 1302-8972 317016 Pin-Cotter 1/8 x 1
19 1304-0829 109496 Strip-Trailing Shield 74 1302-8935 416693 Pinion-Drive
20 1324-5097 097725 Bail-Engine Control 75 1294-0185 417741 Shaft-Pinion
21 1277-8106 108324 Latch-Catcher 76 1297-9308 423319 Bearing-Pinion Shaft
22 1244-0012 110379 Cable Tie 77 1286-1423 425396 Chain-Drive
23 1277-7843 110484 O-Ring, Oil Fill Tube 78 1286-1530 449587 Bolt-Hex 1/4-20 x 5/8
24 1277-8114 110833 Cover-Spark Plug 79 1297-0505 451418 Nut-Hex 1/4-20 Flanged Lock
25 1277-7850 111112 Tube-Oil Fill/ Dipstick 80 1286-1548 451492 Nut-Hex 3/8-16
26 1277-7868 111120 O-Ring, Oil Fili Tube 81 1300-6762 452250 Nut-Push 3/8
27 1304-0878 11051C Tip-Adjuster Lever 82 1159-7283 452318 Nut-Hex 10-24 Nylok
28 1304-0850 111724 Knob-Catcher Latch 83 1297-5783 457168 Bolt-Hex 3/8-16 x 7/8
29 1244-0202 111526 Actuator-Engine Control 84 1072-7469 458687 Bolt-Hex 10-24 x 1/2
30 1277-8148 111625 Shield-Trailing 85 1298-1130 459206 Bolt-Hex 1/4-20 x 5/8
31 1302-1258 120295 Link-Master #48 Chain 86 1286-1621 463778 Plate-Bearing
32 1277-7878 125237 Dipstick-Engine Oil 87 1138-4823 468397 Spacer-Bearing
33 1304-0852 127167 Door-Grass Discharge Opening 88 1277-7926 498659 Wheel-8" w/Tire
34 1297-5801 126466 Adapter-Biade 89 1286-1670 715011 Hitch Pin
35 1277-8163 127191 Baffle Assembly-Rear 80 1300-2548 715037 Nut-Hex 1/4-20 keps
36 1302-6794 156851 Boit 1/4-20 x 3/8 Shaved HD 91 1302-1951 715078 Nut-Hex 1/4-20 Whiz
37 1277-8189 133371 Spring-Catcher Latch 92 1324-5055 156877 Washer-3/8 Hardened
38 143115  Decal-Danger 93 1093-0410 715193 Pin-Roll 3/16 x 1
39 002451 Decal-Caution, Discharge Door 94 1277-8338 715292 Boli-Hex 1/4-20 x 1
40 1302-2827 001461 Decal-Blade Warning 95 1277-8346 715300 Washer-Flat 1/4
41 1277-8197 150011 Bolt-Carriage 1/4-20 x 5/8 96 1300-6549 715607 Washer-3/8 Belleville
42 1286-1597 150201 Washer-Curved 97 1304-5422 715508 Nut-Hex 1/4-20 Lock
43 1286-1556 150235 Nut-Wing 98 1302-2892 156125 Bolt-Shoulder LC HOC
44 1286-1506 150276 Key-Woodruff 99 1277-7934 760405 Decal-Starting Instructions
45 1300-6747 150318 Clamp-Casing 100 1297-9258 771691 Bracket-Hinge
46 1302-2678 150623 Screw-Casing Clamp 101 1304-0894 109058 Bracket-Pivot
47 1277-8205 150730 Bolt-Shoulder, Front Wheel 102 1304-0902 109017 Bracket-Cover LH
48 1277-8213 151464 Connector-Catcher Frame 103 1304-0910 108951 Bracket-Cover RH
49 1244-0244 151522 Screw-Hex Slotted 10-24 x 3/4 104 1300-0245 775817 Spring-Pinion Assembly
50 1297-6197 151613 Bolt-Hex 10-32 x 3/8 Sems 105 1302-0912 775858 Spring-Lever Arm
51 1277-7884 151928 Bolt-Handle 106 1297-5785 778696 Arm-Actuator
52 1277-7892 151944 Screw-Phillips 10-24 x 2 107 1286-1365 783605 Rod-Engaging
Oval Head 108 1317-6748 715524 Nut-3/8-16 Jam
5 1277-7736 151985 Nut-Hex 10-24 109 1297-6106 461665 Washer-Lock 5/16
4 1308-0981 152074 Stop-Starter Rope 199190 Owner's Handbook
55 1277-7900 152082 Screw-Hex, Oit Tube Retainer
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